

Test Report

No.SDHL2303004307HI

Date: Mar 20, 2023

Page 1 of 3

TOPJOY INDUSTRIAL CO., LTD.

UNIT 603, BUILDING 7, NO. 2449, JINHAI RD, PUDONG NEW AREA, SHANGHAI, CHINA

Sample Description	: 2IN FAUX WOOD BLIND SLAT
Item No.	: 2IN FAUX WOOD BLIND SLAT(50*1200MM)
Manufacturer	: CHANGZHOU QIAOKANG DECORATION MATERIALS CO., LTD.
As above test item and its releva	nt information regarding to the submission are provided and confirme

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly. *******

SGS Ref No.	: SDFS2303000903FF
Sample Receiving Date	: Mar 01, 2023
Test Performing Date	: Mar 01, 2023 to Mar 07, 2023
Test Performed	: Selected test(s) as requested by applicant

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments		
		The tested sample meets			
1	NFPA 701-2023 Standard Methods of Fire Tests for Flame	the requirements of NFPA	1		
1	Propagation of Textiles and Films Test Method 2(Flat test)	701:2023, test method 2	/		
		(Flat test).			
For further details, please refer to the following page(s)					

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Peter Zhao Authorized Signatory









Test Report

No.SDHL2303004307HI

Date: Mar 20, 2023

Page 2 of 3

I. Test Conducted

This test was conducted in accordance with NFPA 701:2023 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, test method 2 (Flat test).

Sample Details

Sample description	Blind slat
Products configuration	Single layer
Size of sample *	125 mm × 1200 mm \pm 25 mm
Refurbishing or Weathering Conditions	NO, as per client's requirement
Conditioning	Conditioned at 20°C±5°C for 24 hours

* With the length parallel to the lengthwise direction of the material

II. Test Results

Original State tested to Chapter 15 of NFPA 701-2023 Method 2 for Flat test

Specimen	Char Length (mm)	After flame (Seconds)	Flaming Residue (Seconds)	Rating
1	201	0.0	0.0	Pass
2	234	0.0	0.0	Pass
3	192	0.0	0.0	Pass
4	216	0.0	0.0	Pass
5	207	0.0	0.0	Pass
6	213	0.0	0.0	Pass
7	207	0.0	0.0	Pass
8	201	0.0	0.0	Pass
9	198	0.0	0.0	Pass
10	213	0.0	0.0	Pass

III. Conclusion

The tested sample meets the requirements of NFPA 701-2023 Test Method 2(Flat test).



Unless otherwise agreed in writing, this document is issued by the Company supject to its general cumutions of correct pursues overfeaf, available on request or accessible at http://www.sgs.com/en/Terms.and-Conditions.aspx.and, for electronic Documents at http://www.sgs.com/en/Terms.and-Conditions.ferms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisoficion issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document to not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document tare not exonerate parties to a spearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) eretained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone;(86-75) 8307

ドパ[®]aldingEmpsen hotshisPat/bi1SunleStufi Reat/Mate Soutin,Datang Tang Sunda,Fastea,Gargdong,Date 528333 t (86-757)22805888 t (86-757)228058588 www.sgsgroup.com.cn 中国・广东・集山市廣播医大良街道办事处五沙縣和高路1号歌浦工业図一号厂房言屋 邮編: 528333 t (86-757)22805888 t (86-757)22805858 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report

No.SDHL2303004307HI

Date: Mar 20, 2023

Criteria for test method 2 (Flat test) (Chapter 15):

- 1. When any specimen continues flaming for more than 2 seconds after the test flame is removed from contact with the specimen, the material shall be recorded as having failed the test.
- 2. When the char length of any single flat specimen exceeds 435 mm, the material shall be recorded as having failed the test.
- 3. When at any time during or after the application of the test flame any portions of residues of the material being tested break or drip from the specimen and fall to the floor of the test apparatus and continue burning for more than 2 seconds after reaching the floor of the test apparatus, the material shall be recorded as having failed the test.
- 4. In the event that only one of the 10 flat specimens does not meet the criteria of Section 15.1, five new specimens cut in the same direction as the one that failed shall be tested. If all five of the new flat specimens meet all of the criteria, the material shall be recorded as having passed this test.

Note: This document cannot be reproduced except full, without prior written approval of the Company.

Photo Appendix:



Remark: This test report is issued based on the modification of the original No. SDHL2302002477HI test report issued on Mar 07, 2023. And the original report is still valid. According to applicant's requirements, following changes are included:

a. Change of applicant's name.

b. Change of applicant's address.

End of Report



Member of the SGS Group (SGS SA)